

Aggregate Grading Report

Test Report on Determination of Particle Size Distribution on Aggregates



BURLINGTON
AGGREGATES

Test No: **GL2020036**
 Material: **Washed Limestone Grit Sand**
 Supplier / Source: **Goldmire Quarry**
 Sampled From: **Stockpile**
 Material: **Limestone**
 Specification: **BS EN 12620 and PD 6682-1 (Annex D) Category Gf85**
 Method: **BS EN 933-1: 2012**

BS Sieve	Wt Retained (g)	Retained %	Passing %	Specification
8	0	0.0	100	100
6.3	0	0.0	100	95 - 100
4	15	0.7	99	85 - 99
2	466	21.8	77	As Recorded
1	734	34.4	43	29 - 75
0.500	448	21.0	22.1	5 - 45
0.250	260	12.2	10.0	5 - 30
0.125	132	6.2	3.8	As Recorded
0.063	57	2.7	1.1	0 - 3
Pan	32	1.5		

Moisture Content (%)	3.35%
-----------------------------	-------

The sample as supplied and tested **COMPLIES with** with specification

Signed: *T. Coldrick*
 Name: **T. Coldrick**

